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HT800 Grey 
Test Result Report No. Test Date 

L.O.I. (BS EN ISO 4589-2:1999) 37.8% WF No.152095 10.02.2006 

Temperature Index (BS EN ISO 4589-3:1996) 320°C WF No.152096 13.02.2006 

Smoke – BS6853:1999 Annex D.8.3 (Small scale cube) Ao 0.00899 WF No.152097 31.01.2006 

‘R’ Value – NFX 70-100 (BS6853:1999 Annex B.1) 0.16 WF No.152098 10.02.2006 

LUL Toxicity – (2-01001-002) Pass 
4RS-RH-
051269-
R119851 

20.01.2006 
 

Calorific Content (BS EN 1716:2002) 14.1382MK/Kg WF No.144389 21.05.2005 

    

NFF 16-101 M/I M1/I3 637/12/079/A 15.04.2014 

NFF 16-101 F F0 
CCE G F 
637/12/079 G 

15.04.2014 

DIN5510-2 S4 SR2 ST2 2012-2002 31.08.2012 

    

EN 45545    

R1 Interiors Primary HL1(0.79mm)   

R2 Interiors Limited Use HL2(0.79mm)   

 HL3(12.7mm)   

R3 Interiors Strips HL3(0.79mm)   

 HL3(12.7mm)   

R7 External Features HL1(0.79mm)   

R8 External Roof Features HL3(12.7mm)   

R9 Bogie Rubber Elements HL3(2-12.7mm)   

R10 Flooring Components HL3(2-12mm)   

R22 Interior Seals HL3(0.79-12.7)   

R23 Exterior Seals HL3(0.79-12.7)   

HT800 Black 
Test Result Report No. Test Date 

Smoke – BS6853:1999 Annex D.8.3 (Small scale cube) Ao 0.00899 WF No.152101 31.01.2006 

LUL Toxicity – (2-01001-002) Pass 
4RS-RH-
051269-
R119851 

20.01.2006 
 

 

HT800 
Silicone Sponge  


